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[<\] NUTEK SYSTEMS, LTD. sz |

: ’ Fo Tan, Shatin, N.T,, Hong Kang, i
: L TEST REPORT Tet; (852) 2605 5736 Fax: (852) 2692 0798 'g
% TITLE . Testing of flexible joint g
! OUR REFERENCE : 19105A !
t f
i DESCRIPTION OF SAMPLE i 20mm Stainless stee] flexible joint with screwed (BS21) connections g
g SAMPLE SUBMITTED BY g
! [
! {
! i
%_ MANUFACTURER Tozen Sangyo Co., Ltd. ;
i MODEL SF-100 1
} 4
é TEST REQUIRED Hydraulic pressure test 1
% PERIOD OF TESTS 24" April 2003 }
i RESULTS: -
f HYDRAULIC PRESSURE TEST y
3 1
; Test(g;?isure Duratiqn (s) Remark. '
1 Sample 48 60 Pass |
Z Note: the samples showed no sign of leakage during the above tests. '
!

! ;
| i
. M~ g
t Date : Mt\:/( 2o 3 Authorized signature : §
! ' 7

Z Samson W.K. Yiu {
? Natek Systems In extl . t
i approvad by the w:ur' ..\'n:h'or!lt:e 1"::‘- ( Director ) !
? Goverament Suppliss Departmeat, for t
{ teating water supply fittlmgs. i
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TITLE
OUR REFERENCE

DESCRIFTION OF SAMPLE

SAMPLE SUBMITTED BY

MANUFACTURER
MODEL
TEST REQUIRED

PERIOD OF TESTS

RESULTS: -
I THREAD TEST
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TEST REPORT

: Testing of stainless steel flexible joint

o J5465A

. 25mm screwed type stainiess steel fiexible joint;
screwed ends to BS21,

Tozen Sangyo Co., Ltd.
SF-100

1) BS21: 1985 thread test
2) Hydraulic pressure test

13" to 16™ August 1999

- The female threads at the connections werc tested by standard plug gauges and found

to comply with BS21.

2. HYDRAULIC PRESSURE TEST

Test-pressure o " i
| (bar) Duration (s} | Remark
Sample 48 60 | Pass

Note: the sample body and all joints showed no sign of leakage during the above test.

pate: (77 et 2% (39Y  cermrnmy.__ S/ -
For E.A. Briges
Nutek Systems i3 a  testing agency, BSC PhD CEng FIMarE
approved by the Water Authority and FiMechE FHKIE MASME
Government  Supplica  Depsrtment,  for MASHRAE
testing water supply finings.
Director & General Manager

Unit F, WF., Universal Ind, Chr.
18-21 Shan Mei Street,
Fo Tan, Shatin, N.T., Hong Kong.

Tel: (B52} 2605 5736 Fax: {B52) 2692 0798
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: Ty Urit B, 13/F., Universal Ing, Cir,, y
.! ' ] NUTEK SYSTEMS, LTD. =i 1.
{ B Fa Tan, Shalin, N.T., Hong Kong. !
i TEST REPORT Tel: (B52) 2605 5736 Fax: (852) 2692 0798 )g
! . ,
; TITLE . Testing of flexible joint ;
! OUR REFERENCE © J9105B t
! t
i DESCRIPTION OF SAMPLE : 32mm Stainless steel flexible joint with screwed (B521) connections !
-g SAMPLE SUBMITTED BY §
; !
%’ MANUFACTURER . Tozen Sangyo Co., Ltd. s
' MODEL :  SF-100 1
! i
¢ TEST REQUIRED :  Hydraulic pressure test §
g PERIOD OF TESTS s 24" Aprii 2003 {
! RESULTS: - !
; HYDRAULIC PRESSURE TEST 3
i
; Test pressure Duration (s ) Remark
» {bar)
! Sample 48 60 Pass

Note: the samples showed no sign of leakage during the above tests.

1' i
% Date wﬂpﬁl 2002 Authorized signature %
r Nutak Systems Is o tutln: Iuney‘; Samson W.K. Yiu ;
Yf :izl:lr:r::.:t, s'::plruu;-;::t::::. for ( Director ) Y
f testimg water supply flttings. g
: |
! .
1
!
!
¥
3
!
% !
! |
I 1
{ x'_
| |
i_.»-qa-‘--m--,m:w-v_-"." e et Gt Yot Dk Dl TS Th e gt Tt 1 St R e e < 2 e Mt A oot - Qi 4 G st + OB - "‘-‘"T-"?‘“‘--’:‘"-‘f’_‘“"ﬂ"'?’“*_“mg




‘%Mdﬂﬂmﬂ\“ “ —-w-—-c--m.--g-—em-—-#m-wﬁ ﬂMa-ﬂﬂH-ﬂ-ﬂ ﬂ—qu—c—wﬂﬂw-—ww—nﬂwﬂm_‘
? f
g Unit B, 13/F., Universal Ind. Ctr.,
; l S ' N UTEK SYSTEMS LTD. = Bosn g ;
1‘ TEST REPORT Tel; (852) 2605 5736 Fax: {B52) 2692 (798 Y
! r
! TITLE . Testing of flexible joint :
!
] OUR REFERENCE + 19105C {
: {
z DESCRIPTION OF SAMPLE ¢ 40mm Stainless steel flexible joint with screwed {(BS21) connections H
; SAMPLE SUBMITTED BY §
! {
{ Z
% MANUFACTURER v Tozen Sangyo Ca,, Ltd. ;
Y MODEL : SE-100 !
f | !
!'; TEST REQUIRED +  Hydraulic pressure test ¥
%- PERIOD OF TESTS : 24% April 2003 ;
i RESULTS: - {
i HYDRAULIC PRESSURE TEST i
y !
T est(ﬁ;igsure Duration ( s ) Remark %
R Sample 48 60 Pass f
— {
| Note: the samples showed no sign of leakage during the above tests, {
!
!

Date : .9-5’*‘“‘ ﬂ;ﬂ\‘d XD 3 Authorized signature : _ %
Samson W.K. Yiu

Netak Syntsms Is & testing sgescy,
spproved by the Water Anthority snd
Goverament 3uppliss Department, for (Dlrector)

testing water supply fittings,
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TITLE
OUR REFERENCE
DESCRIPTION OF SAMPLE

SAMPLE SUBMITTED BY

MANUFACTURER
MODEL
TEST REQUIRED

PERIOD OF TESTS

RESULTS: -
1. THREAD TEST

NUTEK SYSTEM S, LTD.

TEST _REPORT

< Testing of stainless steel flexible joint

. 154658

screwed ends to BS21.

Tozen Sangyo Co., Lid.
SF-100

1} BS21: 1985 thread test
2) Hydraulic pressure fest

13" to 16" August 1999

Unit F, 7/F., Univeieal ind, Ctr,
19-21 Shan Mei Streel,
Fo Tan, Shatin, N.T.. Hong Kong,

Tel; {352) 2605 5738 Fax: {852} 2692 (799

: 50mm screwed type stainless steel flexible joint;

- The female threads at the connections were tested by standard plug gauges and found

to comply with BS21.

2. HYDRAULIC PRESSURE TEST

Test pressure :
| v (bar) Duration ( s) Remark
Sample 48 60 Pass

Note: the sample body and all joints showed no sign of leakage during the above test,

DATE : fogﬁﬂfaul,ef 1§ 7 CERTIFIED BY:

7
For E A, Bruges

. ng eocne BSc PhD CEng FIMarE
; siing  gger.
N e e Wawer Authority - FIMechE FHKIE MASME
Gpovemmcm Supplies Department, fof MASHRAE

testing  water supply fitings.

Director & General Manager
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